
www.flowtec.at

Systems and Components for the Pulp and Paper Industry

For any further questions, please feel free to contact our competent sales team.
Our inside and outside sales team are always at your service!

PULP AND
PAPER INDUSTRY
Detailed Overview

V
0

7
/2

0
1

9



2
www.flowtec.atwww.flowtec.at

Table of Contents

Flowtec - About Us................................................................................................................................ 1

Aikawa Fiber Technologies (AFT)....................................................................................................... 3

Screen cylinders for all types of screens...............................................................................................3
[...]
▪▪ Highest dry contents up to 70% through patented, automatic control system 
▪▪ Inlet stock consistencies of 0.5 - 25% 
▪▪ Optimized machines for 2 - 160 t/d throughput per line   
▪▪ High bio sludge content possible 
▪▪ Closed design with little space requirements

 TurboDrain™ TDC for 

▪▪ thickening of paper sludges
 

 WinklePress™ WPH for  

▪▪ high-pressure dewatering 

 Bellmer Poly Stations for

▪▪ effective solution of flocculent

 Bellmer System   
 Control BSC for

▪▪ automation of your plants
▪▪ reduction of use of chemicals



19
www.flowtec.atwww.flowtec.at

Fiber Thickening / Dewatering

Disc Thickener AKSE® F

▪▪ Hydrostatic thickener without down pipes  
▪▪ Sturdy against inlet fluctuations 
▪▪ Completely closed design 
▪▪ Automatic control and easiest handling and maintenance.

Screw Press AKUPRESS® CX

▪▪ Inlet stock consistencies of 3 - 20% 
▪▪ Highest dry contents up to 55% dry content
▪▪ Machine sizes for quantities of around 10 - 500 BD availa-

ble in 5 sizes from 250 - 1,400 mm screw diameter
▪▪ Patented control system

Rejects Dewatering
Bellmer Kufferath Machinery has more than 150 reference systems, comprising 5 sizes from 250 up to  
1,000 mm screw diameter with capacities of up to 200 BD.

Turn-key rejects treatment systems consist of hereafter mentioned parts:

Screw Press AKUPRESS® A/AS/AX 

as well as additional systems engineering (such as, e.g. shredders, metal separators, conveyors etc.)

▪▪ Dewatering of coarse and fine rejects from waste paper stock preparation plants from 55 - 75% 
dry content

▪▪ Dewatering of pulp rejects from 45 - 55% dry content
▪▪ Bilaterally bedded screw for highest stability and low wear

Engineering
To acquire an engineering through Bellmer means that we show you ways and solutions how to improve 
the quantity, quality and runnability of your paper machine and also how to utilize so far undiscovered 
potentials within your production process. The possible starting points of an engineering job include 
among other things stock preparation, approach flow, fiber recovering in white water cleaning and paper 
machine. 

An engineering project is the best way of solving a problem as this job is carried out with a definite and  
concrete aim.



20
www.flowtec.atwww.flowtec.at

Pulping and Screening Aggregates
Rotors

New / retrofit

Ceramant® produces all common types newly according to samples. Regarding 
efficiency and profitability, these rotors exceed almost all existing products on 
the market.

Reparation based on original geometry. New or coated parts produced by 
Ceramant® can be repaired very reliably in later cases of service. Even after 
several repairs, Ceramant® processed parts always have a comparable quality 
to new parts.

Screen plates

New / retrofit

New parts, produced according to samples, are retrofitted with massive high 
performance edges which are attached in robot technology and guarantee  
highest durability, efficiency and life cycle.

Retrofitted screen plates by Ceramant® achieve at least the performance of 
new parts. Usually, a reparation of the screen plates is possible. Screen plates 
are very expensive and are often knocked out in the early stages due to failure 
of the edges. Even for retrofitted screen plates, Ceramant®-“high performance 
edges“ assure a considerably longer operating period.

Wear Protection - Pressure Screen
Pressure Screen Rotors

Retrofit

In most of the cases, the rotors are coated with the Ceramant®-Ceramic CD1 
or CDH (Ceramant®-Detonation-Hybrid) wear protection. This leads to a higher  
economic efficiency. Dynamic balancing in two levels is a standard.

Screen Baskets

Wear protection / retrofit

With the special Ceramant®-procedure it is possible to coat new and used screen baskets 
with a wear protection. Irregularities of the slot width of a used basket can be corrected 
up to the accuracy of a new one. With this procedure, the retrofit basket will not only have 
an excellent accuracy, but it will also reach a longer life time.

Ceramant focuses on wear  
protection of machine parts for 
the pulp production and waste 
paper preparation.
Parts that are produced, pro-

cessed or repaired by Ceramant 
are characterized by a long life 
time and  highest effectiveness.
Ceramant®-coatings are always 
adapted to the customer  

requirements. 
The thickness of Ceramant®-
coatings is always adapted  
depending on the maximum  
allowed wear pattern.

CERAMANT® is specialised in wear protection  
of machine parts for the pulp and paper industry



21

www.flowtec.atwww.flowtec.at

Wear Protection - Stock Pumps
Pump Rotor

Retrofit

The used parts are measured and analyzed on possible crack 
formations.  After that, the geometry of the impeller will be  
repaired with original material close to the nominal dimensions. 

A considerable advantage compared to a new impeller is the  
application of the CS2® at the working edges. The life time of the 
retrofitted impeller will be correspondingly longer.

Pump Housing

Retrofit

Based on various technological production possibilities, Ceramant® is able to 
offer the retrofit of casted stainless-steel pump housing as a very economic 
and special service.

PulSint® Technology

Wear Protection

Unique and revolutionising technology for retrofitted pump spare parts. 
A highlight of this technology is the possibility to reprofile worn pump 
walls with significantly better wear qualities than original spare parts. The  
coating material is attached to the worn part to the final shape, in a powder  
metallurgical application. The 100% homogenous compound of the coating  
material to the basic material is guaranteed by a gas-sinter-process.

Press Screws
New / retrofit

Ceramant® offers wear protection and services for standard reject press screws 
up to inside steam heated special screws. Complex screw geometries are  
coated in numerous variations by mathematically programmed robotic systems.

Wear Protection - in General
Bed Knifes

New / retrofit

General Components

before 
retrofit

after 
retrofit



22
www.flowtec.atwww.flowtec.at

FINCOAT is specialized in hard 
coatings for rolls and other 
components using thermal 
spray coating technology. 
The company uses the latest 
technology, continuous re-
search, development, and its 
extensive experience in order 

to find the correct and most 
cost-effective coating solution 
for the specific application.
The coating solutions that are 
offered at FINCOAT include 
friction control coatings for 
pope reel and winder drums, 
spreader rolls, sectional rolls 

and measuring rolls, self-clea-
ning coatings for all types of 
equipment, as well as release 
coatings for drying and cooling 
cylinders. 
Another service that is offered 
by FINCOAT are grinding jobs.

FINCOAT is providing coating solutions
for rolls, cylinders and various types of components

DryOnyx™
DryOnyx™ is a release coating for drying and cooling  
cylinders. 

DryOnyx™ coating keeps cylinder surfaces clean and provides 
excellent release and doctoring properties. 

DryOnyx™ is ideal for on-site coating. 

DryOnyx™ is a trademark of Valmet Oyj.

SlipStop
SlipStop is wear-resistant, high-speed sprayed hard metal coating. It ensures a constant friction level 
and long life. SlipStop is a gas-thermal coating that solves sliding as well as wear and tear problems for 
winder reels, reel drums, spreader rolls, tensioning measuring rolls, and sectional rolls.

▪▪ Coating hardness: 1,000 - 1,200 HV
▪▪ Layer thickness: 60 - 80 microns
▪▪ Surface roughness: adjustable in the range 

of 2 - 13 microns, can be restored 1 - 2 
times before applying new coating

▪▪ If required, delivery can include sealing 
treatment

▪▪ Coating can be made on the spot with  
minimal downtime

▪▪ Delivery includes cleaning of the coated  
detail and its surrounding area by vacuuming



23

www.flowtec.atwww.flowtec.at

SuperStrong
Fincoat’s innovative coating solution SuperStrong is 
suitable for both traditional coating solutions and new 
demanding areas. It also provides significant added  
value to many existing applications. 

The SuperStrong product insures excellent coating 
quality and better mechanical properties than ever 
before.

CleanCoat
CleanCoat is the latest product range from Fincoat and is used for applications requiring an excellent 
self-cleaning ability, combined with wear and corrosion resistance. 

CleanCoat coatings are mainly based on a two-part structure. The structure consists of the hard coating 
base with a combination of nano-tech materials. It is also possible to use the traditional fluoropolymers, 
such as Teflon. Both layers of coating are selected based on customer requirements.

Grinding
On-site grindings: Dryer cylinders, reel drums, winder rolls, guide rolls, clupak rolls.

On-site superfinishing: Calender rolls, Yankee and MG-cylinders, soft winder rolls, and reel drums.



24
www.flowtec.atwww.flowtec.at

Water Treatment Systems
The product range covers everything 
from sorting to sedimentation, flotation,  
biological water preparation, up to membrane  
technology. 

Flootech stands for highest quality and  
reliability at innovative economic complete  
solutions and conventional water treatment 
processes with many years of experience 
in the pulp and paper industry and the  
energy-generating industry.

Raw Water Treatment

River, tap or drinking water is treated for solids, undissolved impurities and humic acid removal and 
softening.

Technologies for raw water treatment:

▪▪ Clarification with FlooCari™ Clarifiers
▪▪ Filtration with FlooUF™ Ultrafiltration
▪▪ Organic removal with FlooCarb™ Activated 

carbon filter
▪▪ Sand filtration (solids removal) with  

FlooSand™ Sand filtration

▪▪ Softening (hardness removal) with FlooSoft™ 
Softener

▪▪ Microflotation (Coagulation) with FlooDaf® 
Microflotation

▪▪ Chemical handling with FlooChem™

Flootech is the worldwide lea-
ding provider in the field of wa-
ter and waste water treatment. 
Present in Europe, America, 
Asia, middle East, Australia and 
Africa, Flootech offers complete 

solutions as well as water  
purification processes for  
different industrial fields.
Flootech supplies customized  
systems for the preparation 
of untreated water, through  

process water recovery up to 
sewage treatment. 
Flootech is specialized on the 
pulp and paper industry as 
well as boiler water treatment 
and condensate polishing.

FLOOTECH is specialised in 
in the field of water treatment systems

FlooDaf®Raw water treatment plant



25

www.flowtec.atwww.flowtec.at

Boiler Water Treatment

The boiler plant water treatment increases the efficiency of the boiler and extends the boiler's operating 
life. Treating boiler water also insures safe and reliable operation and prevents high maintenance costs.

Technologies for softening:

▪▪ Softening with FlooSoft™ Softener

Technologies for demineralization:

▪▪ FlooRO™ Reverse Osmosis
▪▪ FlooIX™ Ion exchangers (Cation, Anion)
▪▪ FlooMB™ Mixed Bed
▪▪ FlooDegas™ Membrane degasifiers, 

CO2 removal

Process Water, Waste Water Treatment and Recycling

Cleaning of process water, waste water for discharge or reuse.

Technologies for solids removal  
and biological treatment:

▪▪ FlooCari™ Clarifiers
▪▪ FlooDaf® Microflotation
▪▪ FlooBed® MBBR
▪▪ FlooAS™ Activated Sludge
▪▪ FlooCarb™ Activated Carbon Filtration
▪▪ FlooUF™ Ultrafiltration
▪▪ FlooRO™ Reverse Osmosis
▪▪ FlooChem™ Chemical handling

FlooMB™ FlooRO™



26
www.flowtec.atwww.flowtec.at

FlooDaf® Microflotation

An established tool for the recovery of process water. Microflotation is also used to reduce the  
concentration of fine substances and ash. 

The smaller units have been designed in a compact construction method, the larger units can be supplied 
in a building block system.

▪▪ Capacity: 5 to > 2,000 m3/h
▪▪ In-flow load: 100 to 7,000 mg/l
▪▪ Reduction in solids up to 99%
▪▪ Sludge consistency up to 5%

▪▪ More than 250 references worldwide
▪▪ Does not need much space
▪▪ Low maintenance costs
▪▪ Flexible for fluctuations in the process

FlooBed® MBBR

The FlooBed® biological water cleaning is used in the industrial and community 
area. FlooBed® is characterized by special elements and an improved mixture of 
air.

▪▪ Simple to operate
▪▪ Fast initial and subsequent start
▪▪ Insensitive for water quality and 	  

fluctuations in quantity
▪▪ No repeat flushing necessary



27
www.flowtec.atwww.flowtec.at

MC-Pumps and Mixers
DuFlo®-Pump

The new generation of the DuFlo® Pump excels in pumping of medium  
consistency pulp. The clean and robust design with integrated vacuum 
pump and direct drive arrangement reduces the total installed cost and 
minimizes the need for maintenance.

▪▪ Low power consumption ▪▪ Low total installed cost ▪▪ Low maintenance cost

Dual-Mixer

Dual™ Mixer solutions are available for steam, oxygen, chlorine dioxide 
and ozone. The heavy duty design and the extended mixer house 
with optimized steam inlet nozzles ensure stable operation. Sufficient  
retention time for the chemicals at full fluidization of the pulp enables 
efficient and vibration free mixing at low maintenance costs.

Screening
HI-Q® Pressure Knotter

Der HI-Q® rejects separator is very compact and operates with a  
minimum of fiber loss to the washed and dewatered knots and  
coarse rejects. 

The most important advantages:

▪▪ High unit capacity 
▪▪ Low consistency, low volume rejects 
▪▪ Efficient knot removal with minimal fiber loss 
▪▪ Inward flow design protects rotating element and hydrofoils from  

	 damage while avoiding break-up of brittle knots 
▪▪ Exceptional operating stability due to patented high-pulse, low  

	 profile hydrofoils 
▪▪ Designed for continuous, remote, unattended operation

HI-Q® Fine Screen 

High capacity and efficiency pressure screen for brown stock screening. Can be supplied with the Stingray 
rotor for proven performance or the new Luthi rotor for reduced wear and power. Smallest slots in the  
industry and minimum good fiber loss. Modular design uses the same bearing assembly as the HI-Q® Knotter 
and HI-Q® Rejects Separator. Great reputation in the industry with a very large installed base.

Kempulp is one of the lea-
ding manufacturers in this 
product area. On the strength 
of their own development  
department, they are constantly 
improving their products. 

Kempulp‘s technology is there-
fore based on the latest state of 
the art. The product portfolio 
of Kempulp includes, among 
others, solutions for screening, 
washing, MC-pumps, as well  

as mixers.
Extensive experience combined 
with permanent research and 
development ensures the high 
specialisation and quality stan-
dard in all areas of Kempulp.

Kempulp in Karlstad is specialised in 
products and solutions in the field „Chemical Pulping“



28

www.flowtec.atwww.flowtec.at

Wash Presses
Compact Press® 

For higher outgoing consistency and excellent washing efficiency. The Compact Press® combines a new 
technology with well proven components. 

The specially designed inlet feeding screw enables a uniform distribution of pulp lengthwise at the same 
basic weight independent of inlet feeding consistency. If necessary, the Compact Press® can be opened 
and closed within 20 minutes.

Compaction Baffle Filter

The Compaction Baffle Filter with its compact design offers low 
level installation and investment costs compared to conventional 
washers. 

Advantages:

▪▪ High washing efficiency
▪▪ Unique totally enclosed pressurzied system
▪▪ Designed for brown stock and bleach applications
▪▪ High capacity per unit area of cylinder

Coru-Dek®

The Coru-Dek® incorporates our corrugated deck into a high 
capacity center drainage cylinder design. Curved drainage 
tubes and an integral bucket design provide structural 
integrity. A flat valve allows for maximum hydraulic  
capacity. Solid shafts and antifriction bearings ensure low  
maintenance and allow for flexible drive options.



29
www.flowtec.atwww.flowtec.at